MarsbruchstraRe. 186 - 44287 Dortmund - Postfach: 44285 Dortmund

TEST CERTIFICATE NO.

Contracting Party

dormakaba Deutschland GmbH
DORMA Platz 1

58256 Ennepetal, Germany

NRW.

Materialprifungsamt Nordrhein-Westfalen

- Telefon (0231) 4502 -0 - Telefax (0231) 45 85 49 - E-Mail:info@mpanrw.de

1230000048.12-02

1. Copy

Date of Order:

Receipt of samples:

08.01.2019

03.01.2019 bis
08.05.2019

03.01.2019 bis

Order

Receipt of documentation:

Date of test:

08.05.2019

03.01.2019 bis

04.07.2019

Testing and certification of door operators for fire and smoke protection doors to meet the requirements of
DIN 18263-4:2015-04.

Description of samples

door operators ,,ED 100“.
The operators were installed with a mounting plate acc. to the installation instructions of the manufacturer.

Description of the tests and test results
See Test Report Nr. 1230000048.12-01.
Evaluation of test results

The electromechanical door operators:

Typ Size Installation Arm system Lintel Elongation of
the axis
ED 100 | 34 Frame mounting on the opening Slide channel with +/-30 mm 60 mm
side acc. to Appendix 1 standard arm and cpd
arm
3-4 Frame mounting on the closing Scissor arm 225 max. 225 mm | 60 mm
side acc. to Appendix 2
34 Frame mounting on the closing Scissor arm max. 300 mm | 60 mm
side acc. to Appendix 3

fulfil the requirements of DIN 18263-4: 2015-04.

Hint:

The above mentioned door operator can be used on double leaf door with pure mechanical door coordinators approved
and certified acc.to EN 1158.

Dortmund, July 4th, 2019

By order

w-!f(m/

F. Werner

Deputy head of testing body

L (/%{m

Th. Meinks

Regierungsbauamtmann

This is the English version of test certificate no. 1230000048.12-02. It comprises 1 page (s) and 11 appendices.

The original version is in German language. In case of any misunderstandings, the signed German paper version is valid
only. The validity of this test certificate ends on 04.07.2024. The results of the tests relate exclusively to the sample bodies
described above. Test certificates may only be published or duplicated without alteration of the form and content of the
MPA NRW. The shortened reproduction of a test report is only permitted with the approval of the MPA NRW.

Approved testing
body NRW02
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